

ROLLING MILL TEST REPORT

GENERALS:

DATE : 8/13/10

CUSTOMER: ELISA ANHUAC Y CIAS, S.A. DE

ORDER : 001921          CONTRAT N3188          REMISION: 0005043- 1

PRODUCT : ANGLE 1-1/4x1-1/4x1/4"

SPECIFICATION PRODUCT ASIM A36          SHIPPED/MADE AZUL

WEIGHT (KG/MT) : 2.857          LENGTH (MIS)          6.10

\*\* MADE IN MEXICO \*\*

CHEMICAL ANALYSIS:

HEAT	% P	% S	% C	% CU	% MO	% SI	% NI	% CR	% V	% MN	C.E.
477783	.0140	.0480	.1700	.4000	.0200	.2100	.1100	.1200		.6300	.3000

MECHANICAL PROPERTIES AND PHYSICAL:

HEAT	YIELD POINT (LB/IN <sup>2</sup> )	TENSILE STRENGTH (LB/IN <sup>2</sup> )	ELONGATION (%) (2")	BEND TEST
477783	48,868	70,348	27	O.K.

COPIES BY HEAT

HEAT

477783 EKH01574 EKH01575 EKH01576 EKH01577 EKH01583 EKH01584 EKH01585 EKH01586 EKH01587 EKH01588  
 477783 EKH01593 EKH01594 EKH01616 EKH01617 EKH01618

